OPERATOR’S
MANUAL

Brwmﬂcmnfs .

BRIDGEPORT, CONNECTICUT - U. S. A.



~uguiar seTTINgs In one pilane are achieved by turning the Hand VY heel which controls the Keyed Overarr
Y g P y g Y

The Overarm is 5" in diameter and amply rigid. There is also provision for a Slotting Attachment on
other end of the Overarm, making it possible to use the Machine for more than one purpose.

The Machine weighs 1500 pounds and is of convenient size for easy hand operation, yet due to the abilii
to move the Milling Unit in and out as well as to each end of the Table, it has more range than any Vertic
Machine twice its size.

All Bridgeport Attachments manufactured since 1930 will fit the Standard Adapter furnished with th
Machine. :

15" Diameter Turret
with 5" Overarm.

Rugged Column, Knee
and Table construction
with wide ways and ta-
per gibs for accurate
and vibrationless opera-
tion.

Anti Friction Bearing
throughout entire Me
chine.

Large graduated dial
314" in diameter.

Keyed Overarm witl
Worm Wheel Contro
for Angular Settings.

Table, Knee and Sad-
dle Locks located in the
front of Machine for
convenient operation,

SPECIFICATIONS

BRIDGEPORT TURRET MILLING MACHINE BRIDGEPORT MASTER MILLING UNIT
RANC .. RANGE:
Longitudinal feed....................... e it 20" Spindle speeds....275, 425, 700, 1050, 2100, 4250
C F CI 9" Qui" *fﬁVEI ...................................................... 3'/2“

LTS 2T LA R e ) Rk 8t e Baad-for deiling.and boring
Vertical feed of knee.....................ccooeeii. 16 Dependable Micrometer depth stop graduated in
Maximum distance spindle to table............... 17" +!1?usand.+hs
Maximum spindle to column............. 191" Positive quill lock . .

Ml No. 2 Morse or No. 7 B & S taper spindle optional

Size of Tabléi.cuvninaumnn ey 9"x32 /5 H. P. Heavy Duty Motor
Weight of Milling Machine, approx......... 1500 Ibs. Weight of Milling Unit.................... . 113 Ibs.

Made by
BRIDGEPORT MACHINES, INC.

Formerly The Bridgeport Pattern & Model Works

52 REMER STREET _ BRIDGEPORT, CONN., U.S.A
Sold by =



OPERATING MANUAL

UNCRATING

Carefully remove protective crating so that the machine and parts
are not marred, scratched or impaired. In the event of damage in transit,
communicate at once with our representative and the transportation

company making delivery.

SHORTAGES

Check shipment carefully against the itemized packing list which
is included in the parts box. In case of shortages, report them immedi-
ately to the representative from whom the machine was purchased indi-
cating parts not received which have been checked on the packing list.
Shortages should be reported within ten days.

HOISTING

Do not use chain or cable! Use rope of sufficient strength around
overarm. Exercise extreme care when hoisting machine, balancing on

rope before raising.

MOUNTING HEAD ON OVERARM ADAPTER

Face onflange should be thoroughly cleaned, as this aligns milling
head square with table working surface. Then clean mounting surface of
head carefully and place against flange. Whentwo surfaces are contacted,
tighten bolts evenly using normal pressure. Care should be taken so as
not to apply abnormal pressure since this will cause distortion of the quill
housing.

MOUNTING MOTOR

Place belt over bottom step of spindle pulley, then place motor in
housing and lower to place, switch being on left hand side.

PLACING AND ADJUSTING BELTS

Release lock nut handle which is the handle on right of belt housing
and also handle on left side and adjust V belts to proper driving tension,
then tighten both motor clamping handles.

MACHINE IS READY TO OPERATE

If quill and head are to be used in stationary position, quill lock
should be applied. Micrometer depth stop scale is graduated in 20ths of
an inch, pitch is.050 and nut is graduated inthousands. By utilizing these



graduations it is possible to work very ‘accurately as far as different
depths are concerned. Micrometer nutwhen in position is locked securely
by tightening micrometer lock nut.

OPERATING INSTRUCTIONS

When tightening or loosening the draw bar it is necessary to lock
the spindle. To accomplish this, use spindlebrake and lock whichisloca-
ted at top of belt housing, turning it either to the right or left until it

binds, then raise handle.

Drawbar has 7/16-20 right hand thread and should be tightened
with normal amount of pressure using wrench furnished with machine.
To loosen collet back off drawbar and if collet does not open immedi-
ately give knob on top of drawbar a slight tap. Spindle has non sticking
taper and collets should release readily.

SPINDLE BRAKE

Lever can be moved in either direction to stop spindle; however,
when locking spindle, lever should be moved to right or left and then

raised.

CAUTION: Be certain that the spindle brake is released before starting
the motor. This is important as the motor can be damaged if
switch is left on with brake in locked position.

REVERSING SWITCH is used to obtain clockwise or counter clockwise
rotation of spindle.

Note: Due to back gear construction, when machine is running in low
speed range, spindle rotation is opposite to that of high speed
range. Therefore forward on your reversing switch becomes
reverse switch in low speed range.

HIGH LOW_ SPEED CLUTCH CONTROL is directly in front of motor.
When knob is in position, as shown on picture, clutch is in high speed
position. To put clutch into low speed position turn lever to the extreme
right. It is necessary to rotate spindle while engaging high speed clutch.
This can be accomplished by either turning spindle nose by hand or by
turning drawbar knob using wrench, providing drawbar is pulled up tightly.

CAUTION: Do not shift clutch while motor is running.

Back gear control is used in conjunction with the high low speed
clutch control; above back gear control handle is stamped IN and OUT.
When back gear control handle is in OUT position, which is the position
furthest from face of machine,then HIGH LOW speed clutch control should
be located as illustrated in photograph. With these controls in position
as explained, head is set for operation in high speed range (660-2720 RPM).



Whenback gear control lever is moved toIN position and HIGH LOW speed
clutch control moved to extreme right then the head is ready for operation
in the low speed range (80-325 RPM).

POWER FEED TRANSMISSION ENGAGEMENT CRANK engages power
feed worm gear. When lever is in position as indicated in photograph,
the power feed worm gear is engaged. To disengage worm gear, pull
knob out and crank handle in clockwise or down direction and move to

opposite position.

Note: Crank cannot be swung around in counter clockwise direction; how-
ever no damage will occur if moved in this direction. To engage
the worm a counter clockwise movement is required.

CAUTION: Power feed worm gear may be engaged when spindle is rota-
ting, however it should be engaged gently to avoid damage to
worm gear. The worm gear may be disengaged at any time.

IMPORTANT: Itisrecommended that the Power Feed worm gear bedis-
engaged whenever the power feed is not required. This
will avoid unnecessary wear on power feed worm gear.

QUILL FEED SELECTOR

This crank is used for selecting the three feeds; 1.5, 3 and 6
thousandths per revolution. It is shifted by pulling knob out and turning
from one position to the other. Feeds are stamped on cover below in-
dentation hole. Feed is more readily engaged when spindle is running.

FEED REVERSING KNOB

Position of this handle depends upon direction of spindle rotation.
If boring with right hand cutting tools, pull feed handle towards operator

until clutch becomes engaged.

Neutral position is between forward and reverse position. It is
.recommended that the handle be left in neutral position when not in use.

MANUAL FEED

Reversing clutch knob should be in neutral position and feed con-
trol lever engaged. Clockwise rotation of handwheel moves quill down.
The Manual Feed Handwheel and the quill feed handle may be disengaged
by moving outward about 1/8°’.

Note: Feed control lever must be engaged in order to use manual feed
controls. Manual Feed Handle and Handwheel may be taken off
when not in use.



FEED CONTROL LEVER

Engages over-load clutch on pinion shaft when thrown to left and
will stay engaged until either quill stop comes in contact with micrometer
nut, forcing feed control lever to drop out automatically, or released
manually by throwing lever to right.

Note: Feed Control Lever is carefully set at plant to throw out auto-
matically when quill stop goes against micrometer nut or against
safety pin in top. However, if this should go out of adjustment it
may easily be brought back by regulating the screw located at
bottom of tripping rod.

CAUTION: When adjusting the screw, check automatic throw off in both
directions; that is with micrometer nut against the quill stop
for down position and quill stop against throw out pin for up
position.

QUILL FEED HANDLE

May be removed by simply pulling handle off end of shaft. It is
recommended that handle be disengaged when using power feed.

QUILL STOP is used to disengage automatic feed in either direction as
well as the setting point for working to given depths.

MICROMETER ADJUSTING NUT is used for setfing of depths. Each
graduation on nut indicates one thousand of depth, it reads directly to
scale mounted along side of it. Depths may be obtained by setting micro-
meter nut in conjunction with quill stop.

QUILL LOCK

This is a posttive quill lock to be used when quill is in stationary
position such as milling operations. It is recommended that this lock be
used whenever quill movement is not desired.

INDICATOR MOUNTING ROD is used for the fastening of an indicator.

LUBRICATION

Do not operate machine until properly lubricated. Lubrication of
head is obtained by use of the dripfeed method throughtwo oil cups loca-
ted at right side of belt housing. Oil cup should be filled every 4 hours of
running time with light machine oil such as Socony D.T.E. light or equiva-
lent.

SQUARING ATTACHMENT

In case of precision boring or work of that nature, it is necessary




to have head perfectly square with table as described below, figure A and
B.

TABLE SQUARE TABLE SQUARE
WITH SPINDLE IN PLANE WITH SPINDLE IN PLANE
THROUGH TRANSVERSE AXIS THROUGH LONGITUDINAL AXIS

il f&j f% HEAD AT 0°

—7 —
I -

B} =

TYPE A TYPE B

For normal milling operations, graduations on turret and overarm are
sufficiently accurate.

Note: When indicating, as in figure A, it may be impossible to get a dead
zero in back and front of table as machines are fitted tobe slightly
high in front, usually about .001”’.

ANGULAR SETTINGS in one plane are achieved by turning the hand wheel
which controls the keyed overarm.

POSITION OF OVERARM can be regulated by loosening two bolts on
turret and pulling arm in or out to desired position.

CAUTION: Care should be taken to lock overarm securely after setting.

Note: It is recommended that on heavy milling work, head should be kept
as close to face of turret as possible, as maximum rigidity is
then obtained.



OPERATION

To operate in high speed range, move high low speed clutch con-
trol handle to extreme left then put back gear control in OUT position.

Then, if power feed is desired, crank power feed transmission
engagement to IN position, (refer back to explanation of controls) and
feed reversing knob should be pushed in for down feed and pulled out for

up feed.

The next step is to throw feed control lever to left. Power feed
is now in operation in high speed range. Feeds can be selected by crank-
ing quill feed selector to desired feeds.

BACK GEAR OR LOW SPEED RANGE

Stop spindle, then move high low speed clutch control to extreme
right and also back gear control handle over to IN position.

RECOMMENDATIONS

Use 2, 3, or 4 flute end mills. 8 flute end mills are usually not as
satisfactory. When using shell or face mills standard cutter practice

should be observed.

Power feed can be used for drilling up to 3/8’ diameter drills.
Use manual feed for drills larger than 3/8"".

Overload clutch is set at factory to hold up to 200 lbs. DOWN
pressure on quill, which will accommodate drills up to 3/8’’ diameter in
mild tool steel.

CAUTION: This clutch should not be tampered with in the field.




GENERAL SPEED RECOMMENDATIONS

Feet Per Minute

Rough Rough and Light and

Material to be cut Cut Finish Finish Cut
Cast Iron-Soft-(Under 200 Brinnell) 70 80-90 120
Cast Iron-Med.-(200-300 Brinnell) 55 60-70 90
Cast Iron-Hard-(Over 200 Brinnell) 40 50-60 70
Steel (Chrome Nickel 40-45 Shore) 30 40 50
Steel (Stainless) ' 60 80 90
Steel (Low Carbon) 80 90 140
Steel (High Carbon) _ 40 50 70
Bronze (Medium) 90 120 150
Bronze (Hard) 65 90 130
Brass (Hard) 100 150 200
Copper 150 200 300
Duraluminum 400 -—- 600
Aluminum 600 - 1000

TABLE OF CUTTING SPEEDS AND FEEDS

Feet Per

Minute 15 20 25 30 40 50 60 70 80 90 100
Diameter,

Inches ‘ Revolutions Per Minute

1/16°’ 917 1222 1528 1833 2445 3056 3667 4278 4889 5500 6112

1/8 458 611 764 917 1222 1528 1833 2139 2445 2750 3056
3/16” 306 407 509 611 815 1019 1222 1426 1630 1833 2037
1/4” 229 306 382 458 611 764 917 1070 1375 1375 1528
5/16” 183 244 306 367 489 611 733 856 978 1100 1222
3/8” 153 204 255 306 407 509 611 1713 815 917 1019

7/16” 131 175 218 262 349 437 524 611 698 1786 873
1/2” 115 153 191 229 306 382 458 535 611 688 764

5/8"’ 91 122 153 183 244 306 367 428 439 550 611
3/4” 76 102 127 153 204 255 306 357 407 458 509
7/8 65 87 109 131 175 218 262 306 349 393 437
17” 87T 76 95 115 153 191 229 267 306 344 382
11/8” 50 67 84 102 136 170 204 238 272 306 340
11/4” 45 61 76 91 122 153 183 214 244 275 306
1 3/8” 41 56 69 83 111 139 167 194 222 250 278
11/2” 38 50 63 76 102 127 153 178 204 229 255
15/8” 35 47 58 70 94 118 141 165 188 212 235
1.3/4” 32 43 54 65 87 109 131 153 175 196 218
117/8” 30 40 50 61 81 102 122 143 163 183 204
2”7 28 38 47 57T 76 95 115 134 153 172 191




PARTS IDENTIFICATION



/ i i j
f N - NMT

727

—— i
i 9

T
LB v

)l L Ao

e

Qpagramenatii e Sows
v3er o7t

Sooe # 528 oF kvt wEws

745

FRANK A. BPARKER,

MACHINE TOOLS

-

P
e
-

WALTHAN 24, M GSACHUSETTS.
+

1286 MAIN ST, (RBTs. 117 & 12g)

.I.__ o
-T A

e gt v e e g —

Lonaitedigal Jedvel— Z0°

Cross Troveld - -

90

Verfee gl Zrovel— /6 °

E0GrRaRT TURBET A/t iNG

] == MACKINE =
Lrrzgepory Mickines Irc.

Bridgecory Coww,




-

STANDA'RD VERARM FOR

(1:2 n M H MODEL "M', R'¢T AT TACHMEN HCAVY DITY OVERARM
@' ('3 O € ST R MODEL "J* LHP ATTA.

I+ '9 “ =, .
o 3 7 10 /-.- _‘;;r: [
//"/7/_)/ O e g A N

I BAGRAS

N 12 18

l-_ﬁrj MADE BY 3
Brrcgreboy

semvadie]

[#|

Ly,
” ;
i

J

' ORDERING Pﬁ%ﬁ @

mammww;-; '

33

ved

Pty

T

LI

s
)
- ,,,ﬂrﬂtﬁ.‘,‘,"'

s FERSILIPOSEIRTETF ISP L PSI ISP IE I T FESITES, m

il i ST

ﬁ\\‘\ R "\
1y
2|
-
B |
|
YA
“\“‘\i‘
—

'
WO
0

|

)
|
|
|
|




.

JTY _OVERARM

ODIL "J° 1HP ATTACHMENT HH ]
22 S
] ( H =
[
2s) (25)|\>21 Ler) () 7
H (o] 2L
ea) \27 :
SOOI AN 77 : _ S QS
2 —“Y, '
AN E’ 4
_ /7
HY A O -
2 16) &5
I —
13 H
17
NN

@Q © i

a8 N 1) O AP

@ N ///%h\ﬁ% Lot 78N 8‘ &)

&) elleg®) ene -
EARED

=

PART LIST

THE PRIDGEPORT TURRET MILLING MACHINE
BRIDGEPORT MACHINES, INC.
BRIDGEPORT, COMNN. . 8. A.




DL
For Hr)r - -
o
. )
” \ ( (*" H o
o)
‘%' 2.4 ) aj 2\_;
@6

I l 72278 l ’lll'

9},,, -
’A '- ‘ﬁ

. STALLARD (WESL: /e
! ‘\\ I N e e e CLMFNTS

£
H I
oo

[_CE’ YN NN
MADE BY 02,7772 - )7

| | Brictrebear? | | |
7
?

MACHINES INC
£:> ‘

: 7

. 7

BRIDGEPORT CO /
?

7

7

H
\7&

\{////4

.\\\\ W\
271775,

&

9
(S

LyaNS

H (HY (H
oY/ 10, 08 H \
126 M:; 27

11 (o5 \\\\\‘\\ \\ j
[ >>>\\ \\\ <i><j>

Bty
- @

.....

\\\\\Q\ L] Ull=

@ I ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ

RS

z B
7
/ ¢=
/ = 4
7 Z NA—= 8
g N N
’ N §
7 s \|
] A \
® e
7 N \ 5
? 1H1ye
/ =
/ =
? - =
7 ==k}
2 - \
§ \ | &
/ — N \‘E \\ N
e G e \)
2 5 a
' -
2 / ¢ - : PART LIST
) 5 - Z HE BRIDGEPORT TURRET MILLING MACHINE
PRIDGEPORT MF\CHINES,INC.

BRIDGEPORT, CONN. s S B




LI T D R B t
H e O M 10 O b GO
QGO

mﬁ:m:::::n:l:m:nmm:mmm

I
[=]
(o]

H-20

PART LIST-<THE BRIDGEPORT TURRET MILLING MACHINE

COLUMN AND BASE
ELEVATING SCREW HOUSING

ELEVATING SCREW NUT

3/8 ~ 16 x 1 HOLLOW HEAD CAP SCREW (2 REQUIRED)
1/4 - 20 x 3/4 HOLLOW HEAD CAP SCREW (3 REQUIRED)
DOOR

DOORKNOB

DOOR LOCKING CAM

1/4 - 20 x 1/4 SET SCREW

17/32 x 1 SPACER

3/16 x 1 1/2 HINGE PIN (2 REQUIRED)

WOODEN SHELF (2 HALVES) '

TURRET

OVERARM

WORM GEAR

WORM GEAR HOUSING

5/8 x 5/8 x 4 KEY

3/16 x 1 PIN

WORM

WORM SHAFT

NO. 9 WOODRUFF KEY

SPACER

NO. 203 PP BALL BEARINGS (2 REQUIRED)

NO. N-0O3 BEARING LOCKNUT (2 REQUIRED)

NO. W-03 BEARING LOCK WASHER (2 REQUIRED)
BEARING COVER (2 REQUIRED)

HAND WHEEL

HARDLE (2 REQUIRED)

3/8 x 16 x 1 1/2 HOLLOW HEAD CAP SCREW (2 REQUIRED)
OVERARM LOCKING BOLT (2 REQUIRED)

21/32 x 1 3/16 x 3/16 WASHER

OVERARM LOCKING BOLT HANDLE (2 REQUIRED)

BALL VALVE OILER

TURRET T-BOLT (4 REQUIRED)

21/32 x 1 3/16 x 3/16 HARDENED, CHAMFERED WASHER (4 REQUIRED)
5/8 - 11 HARDENED HEXAGON NUT (4 REQUIRED)
OVERARM ADAPTER

ADAPTER LOCKING BOLT

29/32 x 2 x 1/4 WASHER

ADAPTER LOCK NUT

3/16 x 1/2 PIN

ADAPTER INDEXING PLUNGER

5/16 x 1 1/4 COIL SPRING

ADAPTER INDEXING PLUNGER SPRING NUT

KNURLED PLUNGER NUT

#10 - 32 JAM NUT

KNEE _

ELEVATING SCREW

NO. 3606-J GREASE-SEALED BALL BEARING

BEARING RETAINER RING

1/4 x 20 x 1/2 HOLLOW HEAD CAP SCREW (3 REQUIRED)
BEARING BUSHING

3/16 x 3/16 x 7/8 KEY

33/64 x 1 x 0,100 WASHER

1/2 - 20 JAM NUT (2 REQUIRED)

BEVEL GEAR

BEVEL PINION

NO. 7 WCODRUFF KEY

NO. 77020 GREASE-SEALED BALL BEARINGS (3 REQUIRED)
GEAR SHAFT

BEARING CUP

BEARING RETAINER RING (3 REQUIRED)

1/4 - 20 x 1/2 HOLLOW HEAD CAP SCREW (9 REQUIRED)
DIAL WITH 100 GRADUATIONS



DIAL HOLDER

DIAL LOCK NUT (4 REQUIRED)

GEARSHAFT CLUTCH INSERT

ELEVATING CRANK

CROSS FEED SCREW

NO. XF-12 GREASE-SEALED BALL BEARINGS (2 PAIRS REQUIRED)
CROSS FEED BEARING BRACKET

DIAL WITH 200 GRADUATIONS (3 REQUIRED)
DIAL HOLDER (3 REQUIRED)

BALL CRANK HANDLE (3 REQUIRED)

1/2 - 20 JAM NUT (3 REQUIRED)

3/8 - 16 x 1 HOLLOW HEAD CAP SCREW (4 REQUIRED)
CHIP GUARD

NO. 10 - 32 x 5/8 STOP SCREW

3/8 - 16 x 3/4 MACHINE SCREW

3/8 - 16 HEXAGON NUT

KNEE COLUMN GIB

GIB SCREW (3 REQUIRED)

KNEE LOCKING PLUNGER

KNEE LOCKING CAMSHAFT

5/16 - 18 x 5/16 DOG POINT SFT SCREW

5/16 - 18 x 5/16 SET SCREW

CAM SHAFT HUB

CAM SHAFT HANDLE

NO. 1 x 1" TAPER PIN

LEFT HAND KNEE-COLUMN WIPER HOLDER

RIGHT HAND KNEE-COLUMN WIPER HOLDER

1/4 - 20 x 1 HOLLOW HEAD CAP SCREW (2 REQUIRED)
FELT WIPER (2 REQUIRED)

NO. 1610 ALEMITE FITTING (4 REQUIRED)

3/8 - 16 x 1 MACHINE SCREW

3/32 x 3/8 PIN

SADDLE

CROSS FEED NUT ‘

3/16 x 3/16 x 2 1/2 KEY (2 REQUIRED)

CROSS FEED NUT RETAINING SCREW (2 REQUIRED)

NO. 8 - 32 x 3/8 WASHER HEAD SCREW (2 REQUIRED)
FEED NUT BRACKET

3/8 = 16 x 1 HOLLOW HEAD CAP SCREW (4 REQUIRED)
LONGITUDINAL FEED NUT

LONGITUDINAL FEED SCREW

TABLE

LEFT BEARING BRACKET '

3/8-- 16 x 1 HOLLOW HEAD CAP SCREW (8 REQUIRED)
3/16 x 1 DOWEL PINS (6 REQUIRED)

RIGHT BEARING BRACKET

SADDLE-TABLE GIB

TABLE LOCK PLUNGER

TABLE LOCK BOLT

TABLE LOCK BOLT HANDLE (2 REQUIRED)

TABLE STOP BRACKET

3/8 - 16 x 1/2 HOLLOW HEAD CAP SCREW (2 REQUIRED)
TABLE STOP PIECE (2 REQUIRED) '
STOP PIECE T-BOLT (2 REQUIRED) .
13/32 x 3/4 x 1/8 HARDENED CHAMFERED WASHER (2 REQUIRED)
3/8 - 16 HEXAGON NUT. (2 REQUIRED)

SADDLE-KNEE WIPER PLATE (2 REQUIRED)

FELT WIPER (4 REQUIRED)

SADDLE-KNEE GIB

SADDLE LOCK PLUNGER

SADDLE LOCK BOLT

NO. 1611 ALEMITE FITTING (2 REQUIRED)

5/16 - 18 x 5/16 SET SCREW

NO. 10 - 32 x 1/2 OVAL HEAD SCREW (6 REQUIRED)
1 1/4 OPEN END AND 1 1/16 BOX END WRENCH
GREASE GUN

10



{21
' DerciAL Seeeos — 60 Cyerip 1700 REM, feomose

10 - £.75- 6’.’-2-"’__'1.7""5" 2,

O A5 (A0S (505 292 4200

' STANOARD Specis- 25 Cycir -1425 fodis AMoroc

AP 7S5~ BE5 = [550-2/60 ~4759

L]

|
FRANK A. PARKER, 1NC
MACHINEG TOULS

}1256 MAIMN ST, (RTS. 117 & 1253
 WALTHAM 54, M[\SSACHUSETTS.

i

3%

———

1 = A

& SHrvelsnig Lfoce

ng;/:z Cperar?)

(See e, %r/)

e e — e

3.2 Cuitt Travel

& " Atmirrnrr Lrisrisriom

BLRIDCELZRT [AAGHINES, JHC.
DIOZELORT, CON A,
MASTER QUILL HEAD
MILLING AT TACHANFAL T




e -

. M78  3/16-IN, DIA, STCEL BALL ? M1 QUILL HOUSING

M78 3/ 16-IN. DIA, SPRING M2A BELT MOUSING, SINGLE BELT DRIVE, 6(
MBD 5/16x18%3/8 SET SCREW WASHER w28 BELT HOUSING, DOUBLE BELT DRIVE &(

- MB1 1/2x1/BX7/8 CHAMFERED & MARDENED M2C BELT HOUSING, SINGLE BELT DRIVE, 2!
MB2 3/8x16%x3/4 MOUNT. RING CAP SCW, 4 REQ'D M20 BELT HOUSING, DOUDLE BELT DRIVE, 2!
*MB3} H.P. MOTOR M3 QuiLL

MB4 PAPER G A T MAA SPINDLE, SINGLE PELT NO.2 MORSE T4
MO5 1/4x20 xﬂi SET SCREW MA4B  SPINDLE, SINGLE BELT, NO.7 BAS TAP
MO6 F.H.P. BELT, DAYTON KO. 1029 MAC SPINOLE, SINGLE BELT, NO.B3 TAPER
m MBT 1/8x1 STRA‘:GHT PIN . M&D SPINDLE, DOUDLE DELT,NO.2 MORSE T
MB8 3/16x3/16 BRASS PLUG ' M4E SPINOLE, DOUBLE BELT, NOT B&S TAPI
MBS PINION SPRING PIN MA&F SPINDLE, DOUBLE BELT, NO.B3 TAPER

M5 NOSEPIECE
MI0” MOTOR.CORD M6  OIL SLINGER

M91 COLLET KEY SCW WITH B3 SPINDLE T e #
¥ LA.€. MO, 205 BALL DEARING, 4 REQ"
M92 3/16x3/4 STRAIGHT PIN, 2 REQ'D. MB 0750 INSIDE BEARING SPACER

M93 MOTOR OIL PIPE
M9 D.750 OUTSIDE BEARING SPACER
M4 1/4x20 x1/4 OIL PIPE SCREW LONG SPACER

1
M35 NO. BX32X3/8 ROUND HEAD SCW, 4 REQ' D,
L) M 0.375 INSIDE DEARING SPACER
M96 NO. 10 X32X7/ 16 OVAL HEAD SCW, & REQ' D. 0.375 OUTSIDE BEARING SPACER

0
1
M12
HITTURRTSTRAEHT PIN M13 MO, W-OS5BEARING LOCK WASHER
M4
M15

NO. N-05 BEARING LOCK NUT
BRIDGEPORT MACHINES, INC. Hia to o aranine cock mut
BRIDGEPORT, CONN. UsSiAr 19178 SrINBLE PULLEY L. OOUBLE BELT OB
PART LIST M1BA SPINDOLE PULLEY, SINGLE RELT DRIVE
MASTER" HILLIHG ATTAGHMENT L AR R L

70 7/ M20 BEARING HOUSING
M21 BEARING RETAINER RING
l .

M22 MICAROMETER STOP
MZE MICROMETER NUT
; M24 MICROMETER LOCK NUT
NOTE: ALWAYS GIVE SERIAL M25 MlgﬂgMET[H SCRZNU

NUMBER OF ATTACHMENT M26 DRAWNAM NUT (LEFT HAND THREAD)
WHEN ORDERING PARTS. M27A DRAWBAR, DOUBLE BELT,NO.7 ORNO.2 ¢
SPECIFY MAKE OF MOTOR FOR 14278 DRAWDAR, DOUOLE BELT,NO.B3 SPINOLE
ITEMS MARKED M27C DRAWRAR, SINGLE BELT, K0.7 OR NO.2

M27D DRAWBAR, SINGLE BELT, NO. B3 SPINDL
MZ2B DRAWRAR KNOS

29 MOTOR MOUNTING RING

M30 A MOTOR PULLEY, SINGLE BELT ORIVE
308 MOTOR PULLEY, DOUOLE BELT DRIVE
*M31 MOTOR PULLEY HUR

M32 QUILL FEED CLUTCH BOLT

M33 CUILL FEED CLUTCH HUB

M34 QUILL FECD PIKION

M35 QUiLL FEED WORM WHEEL

M36 FIBRE WASHER, 2 REQ'D

M37 SPLIT RUSHING

M38 CLOCK SPRING

M3I9 SPRING COVER

QUILL FEED CLUTCH KNOB
MICROMETER SCALE

QUILL WOAM FEED HAND WHEEL

QUILL WORM FEED HAMD WHEEL HMANDLE
QUILL WORM FEED HAND WHEEL HUB
QUILL FEED WORM HUB

QUILL FEED WORM .
QUILL LOCK BOLT HANDLE

OUILL LOCK BOLT

QUILL LOCK SLEEVE DRILLED

OUILL LOCK SLEEVE, TAPPED

' .
: 1
(it
. L}
ool
(B INDICATOR ROD CLAMP SCREW
v INDICATOR FOD
HE RACK FEED HANMDLE HUB
£ RACK FEED HANDLE
Y ARONZE WORM BUSHING
5 GITS KO, 2551 OIL CuP
v PINION KEY
1o BRASS OUILL SKIRT
) e MOTOR DOME
. ] MOTOR SWITCH
I NO. 00X1/2 TAPER PIN
Al 3/16Gx1 1/8 STRAIGHT PIN
Ave OUTSIDE SPRING PIN
e ad T-80LT, & REQ' D, .
s 1/4x20 CAP SCREw, 6 REQ'D.

1/4x20 x3/8 SET SCREW, 2 REQ'D.
5/16x18x3/8 SET SCREW

7/16x20 x1/2, CAP SCREW

1/2%x13x3 1/4 HEX. HEAD SCREW
MOTOR MOUNTING RING STUD, 2 REQ'D.
1/2x20 HEX. NUT, 2 REC'D.

1/2x1/8x1 CHAMFERED & HARDENED WA
3/8x16 HEX. NUT, 4 REQ"

Ay

fore

= NO. 7 BROWN & SHARPE 3/8%1/Bx3/4 CHAMFERED & HARDENED
@ SPECIFY SPINDLE TAPER NO. 2 MORSE 1/4x20 x1/4 SET SCREW
NO.5X40 x1/4 FLAT HEAD SCREW, 2 REC

WHENM ORDERING COLLETS BRIDGEPORT B3 F x40 X3/ & FLAT RESD SCREW, 2 AC¢
] NO. 10 x24x L A g



MASTER HEAD PARTS LIST WITH DISCOUNT S!;IOWN Retail

M-1 Quill Housing., & % e Bl lani sl sieprisiossionip sl S vove 36.00
M-2A  Belt Housing, Single Belt Drive, 60 Cycle....... S s e i e 26.50
M-2B  Belt Housing, Double Belt Drive, 60Cycle .......oovvvinaiten. 26.50
M-2C Belt Housing, Single Belt Drive, 25Cycle........ooiuennnnin. 26.50
M-2D Belt Housing, Double Belt Drive, 25Cycle ........coonunnnnn... 26.50
M3 IOUI wcasinssimaveassmvie s s weve ns s e e e e s e 34.00
M-4A Spindle, Single Belt #2 MT Taper........ccvviviiiiianiecnnnne. 27.50
M-4B Spindle, Single Belt H#7 B & STaper .......ccevvuiniiirnninnn. 27.50
M-4C Spindle, Single Belt B-3Taper .....vovvreeenriiiiaeannnncnnss 27.50
M-4D Spindle, Double Belt #2 MT Taper.......cceviiuiiinrnnennns, 27.50
M-4E Spindle, Double Belt #7 B& S Taper.......cocvviiivneennn. 27.50
M-4F Spindle, Double Belt B-3Taper .....coiveiniiiiiianeinnnaenas 27.50
M-5 NOSEPIBEe o v R s S e s e R A e b i arwbvassistesdidiare wiseia e 6.00
MG O SHINBOE: . coc s s dinmnninis S5.6% 528 58i61n 54 AP ssse s v B s o ' 1.55
*M-7 Ball Bearing (41req'd). ...ccoceerenianeescssassesossaaanasses 10.00 ea.
*M-8 0.750 Inside Bearing Spacer * Machined asunit................ 1.55
*M-9 0.750 Outside Bearing Spacer * Machined as unit............... 1.55
*M-10 Long Spacer * aligner spring plunger assembly ................. 2.50
*M-11  0.375 Inside Bearing Spacer * Machined asunit................ 1.55
*M-12  0.375 Qutside Bearing Spacer * Machined asunit............... 1.55
M-13 W-05 Bearing Lock Washer. ......cooiiiiiivenneriniaeeannnn. .35
M-14 N-05 Bearing Lock NUt. . ...covvrnrirnienncneecensranneannes 75
M-15 W-06 Bearing Lock Washer......ccoiviiiiinrenneniannennn, 35
M-16 N-06 Bearing Lock Nut.........ciivieiincecennnnneececconass .75
M-17A Spindle Pulley Hub, SingleBelt Drive ..........covviveniannnn. 10.00
M-17B Spindle Pulley Hub, Double Belt Drive ........ccoivuaeieiannn, 10.00
M-18A Spindle Pulley, Single Belt Drive ...... ..o, 13.50
M-18B Spindle Pulley, Double Belt Drive. . .......ccooiieeneeiaiiannnn. 15.50
M-19 Ball Bearings (2req'd).....ccocevsceccscscssnsscsnasassosonsns 9.00 ea.
M20 Bearing HoOUSINE ....cccivreneasocnecanscensonncscsascossossns 8.50
M-21 BearingRetainer Ring ...covvviieniineneiiiiiiiennenennnn, 1.55
M:22  Micrometer STOD . ¢ iis vsswinsssiossdsns smsios veensenshesses s 6.50
M-23 Micrometer Nut.. ... .ciiieiieiineniveennavanes P T - D ~ 7.50
M-24 Micrometer Lock Nut ...... S s ern, S b S SRS s 2.50
M-25 MIiCrOmMEter SCUBW: o vih v e sos ne ne v sesssss sio oo sis ngaiaisloaionsinisan S |
M:26 Drawbar NUL . .comue e ssesons s sateess s senesssnsesssssi 1.50
M-27A Drawbar, Double Drive, $7 B & S, #2 MT Taper ........cc....... 4,50
M-27B Drawbar, Double Drive, B-3Taper........cciiiiiiiiiiinananns 4.50
M-27C Drawbar, Single Drive #7 B & S, #2 MT Taper ........... S5 Biekels 450
M-27D Drawbar, Single Drive B-3Taper.........ccoouiieiiiiininnne. 4.50
M28  Drawbar KNob. e se oeseeressenssesiassssetosonmsssssyafaian 2.00
M-29A Motor Mounting Ring for U. S. Motor (New Type 19.50), i saanss 6.50
M-30A Motor Pulley, Single Drive, with Hub M-31* .. ...........oooitns 15.00
M-30B Motor Pulley, Double Drive, with Hub M-31* .........convnnnnn. 15.50
M-32 QuillFeed ClutchBelt .....coovviiniiiiiiiiiiineeannenen.. 155
M-33 Quill Feed Clutch Hub .. .. ovii e 3.60
M-34 Quill Feed Pinion. . .....ovveereeemmiiiniiiiiiinineens yise 6.95
M-35 Quill Feed Worm Wheel.......ocvuiuiininiiniineinneninannn, 2.75
M-36 Fibre Washer (2 req'). .ccoveoeane sovesvonssssaes snonossoons 25
M-37  Split BUSHING. .. oovvneneeie i 2:75
M-38  CIOCK SPIINE o siue o eitssiesls simawiadsias salusanessaosme siseanives 1.55
M-39  SPring COVEr .. ouuueearrrereeteaiia e sset it ianens 2.60
M-40 Quill Feed Clutch Knob . ....covvvinniiiniiieeninianes o 2.60
M-41  Micrometer Scale . ... .cccvbcvervoccesnsoeseeoncensasessssss 2.60
M-42 Qunl Worm Feed Hand\.'hee[ o L A L Gl Y . 3.75

_38-



MASTER HEAD PARTS LIST WITH DISCOUNT SHOWN (Continued) Retail

M-43  Quill Worm Feed Hand Wheel Handle *............. e A .95

M-44  Quill Worm Feed Hand Wheel Hub * .. ... ... ....c.couoonnnn... 1.55
ASSEMBIY Lot oo o v asilR s B ST, O e eiee 6.25
M=45 . . Quill Feed Worm Hub. .. ..o stai svames Jagiil s o it D e 2.60
MAG . - 'Quill Feed WO o . ..t s atalusad L SR B e 4.25
M-47 Quill Lock Bolt Handle . ........ccvviinineeiieeeaannnnn. ik 1.45
M-48 - -Quill koekBolk. . o o nieentss 28 SaB ume, SUNNRE  SE i 1.45
M-49 . . Quill Lock Sleeve, Drilled......coe sois a0 o, 1.45
M-50 Quill LOCK SIeevVe, TaPPEA .covivs 56 5iasietn s sssenooesess 1.45
M-51 Indicator Rod Clamp SCreml: . «eis s ciaiisiv s o o s e emmerenie o s A5
M=52. - IndICatOr Rod. T T eyl L B s s aacs 75
M:53 Rack Fead Handle Dt s vt s i st TR o intsate w6 s 2.50
M54  ‘Rack Feed Hanale s S s e i e i o s o s s 3 daniate 7% 5 3.00
R T o L L T L] ey 7.50
M-55 - ‘Bronze Worm BUSHING J: oo sxeu 085080 b alll ve sins s ame sinione oo o 75
M=56. GilS:- #2551 01 LD . somems et G 00 L 3% see sreommiemasts & 75
NMESZ - PInlon ey . v v n it e SR L I L L T s woskers & .40
MG8 - - Brass DUIESKIEL. . o ot oo g8 s T s a0 L e 1.45
M:=59 - - NMolor DOMEL. ..« cuis e st st e e s e s oo 5 & 7.00
M-60 Motor Switch (See Swltch e e e et s i h e s s
MEGYL - Taper PIN .ot v siinn syt | Il o e e sin wois .30
WEG2  -Saight Pill... .....vomeeioiiet Sl 10 | i s siome e sre soscs .25
M-63 - Outside® Spring Pin ..... .o ntmieiste bt s Vsl 150 s smeras ais sim siate .45
*When ordering Motor Pulley specify make of Motor
MG - “T-Bolb (@ reQid) cnpir it on o ek il vy s e b R e Sea S .50
M65 1/4'X200Cap ' Strew (Bireqadlansvananthid oo o5t sudieie nenmins .30
M-66 1/4x20x3/8SetScrew......ccovvvvvunns S T S e eyt .30
a SOEIEEEW.. . wroeriiesyssa o BT bt b L o M o T e o ey sim . .30
B B S EE B o ocoisinin s wis sioiuitit e BT L L e saraso oo o3 .30
M-69 HexHead SCrew ... . « . . o odiatreivos saters- o b st st SISl o mpsomimars 35
M-70 Motor Mounting Ring Stud (2req'd) ......ccooveiiiiiiiiin... 35
M-ZY - - 172 x 20 HexNut (2 regi@) o s S VoSl v tivdesnip wiares .30
M-72 1/2x1/8 x 7/8 Chamfered & Hardened Washer................ -39
M-73  3/8x 16 Hex NUL (B Teqi) . .. oocneion ot e iate o oo s e oee veamsim e e o pose .30
M-74 3/8 x 1/8 x 3/4 Chamfered & Hardened Washer ................ .30
MeT5 « SO BEEBW . o oo -are siscoopiomsls e sans o s e e o e o Seaar g o ey o .30
TG  riay SCTEW S RO bt vt e N A e W R e o S s 25
M-77 - ‘Flat Head Screvi (2:req/d) ;i vsidivainswatiivies it subinm o 25
NESE" * LS8t SEEBW., eueens ot ot 8 e L N i 4 D2 rae, seonametippmiteions .30
M-82 3/8 x 16 x 3/4 Mounting Ring Cap Screw (4req'd).............. .25
M-BA - - PaperGasker. .. .. e i swesntomsmnsssmemvs sy s s 53 s veosiees .30
MBS - SBt SEEBW. o oel v sbislavas ke dhos OGN o o b i L s oy .30
BE6 - “VBER . s sind il s i o s S or S g aLS 1.45
V87 ' SHAIEHE Pil... coiih 5ot o e s S s Rl o 570 0t 338 EHER e .30
A-88 BrassPlug............. ORI 5B )L S it AT .30
1890 * Pinion Spring Pif s s oesu sammmaed B MRV JUT ot nut vn vis smpave A5
A=80)" - MO COIH, o oo o6 sains suisammnee-sve v oblaing & < binmis siwta w5 s 5% 2.15
91  Collet Key Screw with B-3'spindle’. ... cu veadinaiivaivaisisasans .30
03 MOtOr Ol PIpe.. .. oncinsne sanssnais 53538 oo 5000608 AR 516 e et &3 75
CO4 1/ % 20X 1/4 Oil PIDE SEIEW. o vs wo vie ofsnis s00is 550 856 s Ba 578 & A e .25
4-95 #8x 32 x 3/3 Round Head Screw (4req'd) «ooovevveennnnnnnn.. .25
96 $#10x32x7/16 Oval Head Screw (4req'd)......ccovvvinnnnn., .25
‘. SIRIBIE PinG s onvamanaans s s was v e o3 scaieiewmmm s di e e s usigs .30
it BENHANAIG ..o viimssiiane nr o6 s ibEaiid 1 o5 a0 o aia il sie ol .35
260 Dowel Pin * Assembly of M-54, M-53 . . .......cciveviinnninn... 45



MASTER HEAD PARTS LIST WITH DISCOUNT SHOWN (Continued) Retail

J-310 Steel Ball * Assembly of M-54, M-53 .. ............. I orss .45
J-330 COmpression SPriNE .: cx o svsmsvi o5 vs svvsnes Saiametmeartfiog. ki A5
J:383 Black Ballfor M-64® ... .. cootibne on on ss0is st Ploilbeieas's o 4
OPINAIC O™ TrAVEL s caieecnie o so sie nsmEmsens oo oo b0 dia i sis s o aoisesisss 10.00 EXTRA
Quill Housing AssEMBly1or MPHEaH ... .ccmmvs vona wsot e sromorson g s st 195.00
Spindle-Assembly-for Mlead: ... 2 vonmivamins v s ssaisaevs s 115.00
COMPLETE DRAWBAR (6" quill travel). .......cooviiiiilnniiiinanenns 10.00



Micreméter
Screw

(sPAnDLE

(

WHAR,

DKA




.. “'m

w

BSELRAA2BBEYRHRBBUBYNE 3330102 2vovnnrnna

[LX,
-l -
w>»

[4,]
n

@7

ITEMNO. CODE NO.

2204826
2200069
2200072
1200202
2204834
1241940
1241786
1202450
1011040
1202102
2204847
1011240
1N11718
2200109
1011855
1203108
2204833

2204854
1011236
1011170
2200109
2200108
1011455
2200093
2200092
2200108
1202021
2200111
2200091
2204837
1013076
1202452
2200080
2204836
1010541
2201031
1011265
2204835
2204845

2204845 .

1202170

M HEAD

DESCRIPTION

Spindle Pulley Hub, Single Belt Drive

Spindle Pulley, Single Belt Drive
Bearing Retainer Ring

Ball Bearings (2 Req.)

Bearing Housing

Bearing Lock Washer

Bearing Lock Nut

Paper Gasket

Cap Screw (6 Req.)

V Belt

Motor Pulley, Singls Drivs

Set Screw

Hox Nut (2 Qen)

Chamfered & Hardened Washer
Motor Mounting Ring Stud (2 Req.)
Oll Cup

Belt Housing, Single Belt Drive,
60 Cycle

Belt Guard Assembly

Set Screw

Hex Head Screw

Chamfered & Hardened Washer
Brass Quill Skirt

Round Head Screw (3 Req.)
Quill Feed Clutch Knob

Spring Cover

Outside Spring Pin

Clock Spring

Pinion Spring Pin

- Split Bushing

Quill Feed Pinion
Pinion Key

Fibre Washer (2 Req.)
Quill Feed Worm Wheel
Quill Feed Clutch Hub
Roll Pin

Hub

Set Screw

Drawbar Knob

Drawbar, Single Drive #2 MT Tapersy 7'5“'5.

Crawbai, Singis Crive B-3 Taper

S3JdANA3IBIAFRR

RBN/28

22888388

2203466

Rack Feed Handle

/2200078 Drawbar Nut

2204820
2204821
2204822
2200073
1011118
1202845
1011411
2190084
0ii720
2200076
22n01mn
2200099
2200098
2200077
2200110
1011265
2200101

1201788
1191842
1200201
2204840

1200201
2200064

2200053
1011265
1200201
2204842

1200201
2200060
2200097
1633638
2200107
2200112
2200096
2204849

Spindle, Single Belt #2 MT Taper
Spindle, Single Belt #7 B & S Taper
Spindle, Single Belt B-3 Taper
Micrometer Stop

Cap Screw

Micrometer Scale

Flat Head Screw (2 Req.)
Micrometer Nut

Hex Nut (4 Req.)

Micrometer Lock Nut

Quill Lack Sleeve, Diilled
Quill Lock Bolt

Quill Lock Bolt Handle
Micrometer Screw

Brass Plug

Set Screw

Quill Lock Sleeve, Tapped
Quill Housing

Bearing Lock Nut

Bearing Lock Washer

Ball Bearing (4 Req.)

Outside Bearing Spacer)»
Inside Bearing Spacer) =
Ball Bearing (4 Req.)

Long Spacer aligner spring plunger
assembly

Quill

Set Screw

Ball Bearing (4 Req.)

Outside Bearing Spacer) »
Inside Bearing Spacer) =
Ball Bearing (4 Req.)
Nosepiece

Quill Feed Worm

Bronze Bearing

Straig-* ©:-

Straignrt rin

Quill Feed Worm Hub

Quill Worm Feed

Handwheel Assembly

#+ Machined as unit




"B'lﬁu I"LG O 3
vaig

v-s

/ ,iz, o 60— . -E
// x .!4' \\\\\\\\\\\\\\\\ :\'{-'\'( “ ._ . -: -\‘-n‘o ‘n.'-u

' 4_;_IJ..-- EEE e

e |

o = e

------

Ne1O04 V102
/ /
‘ D— 5!3. -

Vigds Tn cnam 2ok
Vi3

N108

T ~‘]’/

|
\\\\\\\\\‘ SO\ \\ 7

!’c AT L

10-2a /e (ar W@ v-7
LT
“\
s,

V=i

f—— 10 WiLLiAs Y4 8@

21

2 MILLING VISE
Y-110



V-1
V-2
V-3
V-4
V-5
V-6
V-7
V-8
V-9
V-10
V-11
V-12
V-13
V-14
V-15
V-16
V-17
V-18
V-19
V-20
V-21
V-22
V-23

V-10

V-11

V-15

V-18

V-19

V-20

V-21

V-100
V-101
V-102
V-103
V-104
V-105
V-106
V-107
V-108
V-109
V-110
V-111
V-112
V-113
V-114
V-115
V-116
V-117

Body

#1 VISE PARTS LIST WITH DISCOUNT SHOWN

....................................................

Swivel Base
Lead Screw
Slide

..............................................
..............................................
....................................................

..........................................

Thrust Washer (2 req'd)
Center Stud
COUBE o sis Lo s st asivims e e Gl aimisiaseiv-s Fer o5 e Ssimiaisis 3
S A O A N o e 5 ta el e 57 w56 s 5w 0w a5 s
K (2 eqQ) s i e e ey o3 5 o 5 e s
T Bolt Chip Guard (2 req'd)
Slide Strap (2 req'd)
Movable Jaw .

-----------------------------------

..............................................

................................
......................................
............................................

.........................................

5/16-18'x 5/8 Cap ScrewsSHe req'd) v v avi savsse voe is oo i
5/16-18 x 1-3/4 Cap Screws (2.req'd). :voveiene e s i v
5/16-18 x 4-1/2 Cap Screws (2req'd). . ...oovviiiinnennnnnn.
10-24 x 1/2 Cap Screws (2 req'd)
5/8-11 % 2-1/8T Ballsk2 MBad) . o .« v avomsmmnissmommman s siwas
5/8-11 NutS (2req'ah)i i e Wsian o v e ama s sasiesiemssaan e 6
18 E-178 PIR(2 feOid) et s sy <owsonmnts s asia aales v 56 5
172 Big, X 1/2 PRgs £2 te0t) wonvronminwovsdiomesnisis 55 s
Gits Oiler #520 (2 req'd). ... cvcinreeeie i ieeeenannnnenannnn.

............................

#2 — MILLING VISE

CEMer-Stud: ; s on vt s o s s o T o e S T e ammch
TR £ ol ) R SRR . = S SO
Tee Bolt Chip Guard (2 2218 1 ) it G el (SIS
5/16-18 x 5/8 Cap Screw (6 req'd)
10-24 x 1/2 Cap Screw (2 req'd)
5/8-11 Tee Bolt (2 re@id)s esuivaiis o 8 55 5% 5% 5% 5705150 805 bommern
5/8-11 Tee Bolt Nut (2 req'd)
Wooden Plugs (2 req'd)
VIS8 BON sl s e miteriimimsam i s 5o i eI e i e e
Swivel Base

..........................

...............................

....................................

...............................................

....................................................

SETORETY JAWE. . s e somnn T e b e e sie st vrmsmon mimdasesuame
MOVEDIE. TN hiiie ae e sie simmeheisisiepesioniodraatesate bl ot wraimss sosarset i ses
6" Liead SEreWai s o s oeblsmsioimaies et a it s 54 saea
Lead Screw Thrust Washer (2 req'd)
Lead SCrew Collar & i il i wibldi e s sae i mneiarets sis i msaiatssae
Slide Hold Downs (2 req'd)
6" Vise ASSCMbBIY DWE . .. v vo vie sd s oo ierorssisimisiorss sis s/s wiiaaiaais
#10'Williams 3f4.Sq. Hatdle . ..., comsmmnvesns s o3 s
178% 1-374 ROlLPIN e moayostvnmle s st i o o 2% 5
67323 I-3/8 RO FIR - o505 9500 s era s A R tom e rmtes msmcoe: sbatermigin
| 705 AR ES B e o | o T || T B Y55 i AU Y. NN | S
3/8-16 x 2-1/4 Cap Screw (2 req'd)
378-16 x.'5" Cap Screw (2 req'd) . uovew vasisvabneasn s sidsas
GitsiOiler BEZOUZ a0 snmnn o s e e e s o % 2 kS

.........................

.................................

..........................

Retail

44.00
12.00
5.00
23.00
2.00

1.00
A5
D
20
.20

s
45

.20
45.00
18.00
28.00

4.00

5.00

8.00
A5
.55
2.50

10.00
.20
.25
.20
25
39
40




DRAWBAR KNOB

HIGH-LOW SPEED
CLUTCH CONTRUL

r
4
¥

REVERSING SWITCH

SPINDLE BRAKE

AND LOCK | " | | G

f
BACKGEAR CONTROL
BELT SHIFTING AND {

TENSION CONTROL
] POWER FEED

TRANSMISSION

SERIAL NUMBER _ ENGAGEMENT CRANK

QUILL FEED SELECTOR
Quill - {

<«——FEED HANDLE%

B

MANUAL FEED — QUILL STOP

MICROMETER ADJUSTING NUT

a
¥
1

FEED REVERSING KNOB Nuudt

i QUILL LOCK®

FEED CONTROL LEVER

HARD CHROME PLATED QUILL

5" TRAVEL |
J S |NDICATOR MOUNTING ROD

HARDENED AND GROUND SPINDLE



I
14

Quill Housing Unit . earrs wst

Quill Housing
Shift Crank

M-47 Lock Handle

65
66
67
68
69
70
71

Quill Lock Sleeve (Tapped)
Quill Lock Sleeve

Quill Lock Bolt

Quill Housing Lockbolt

Quill Housing Lockbolt (Long)
Vertical Tee Bolt

Vertical Tee Bolt Washer

M-72 Quill Housing Lock Bolt Washer

97
129
130
261
262
284
289

315
316
317

T 284
o7 262
— - i
36 315 e |
t-m J 5 14
L.
u'"'129 ‘ﬁg
e
" S
261
130 ]
317

67 M-47

Gearshift Plunger

Worm Gear Cradle Throw-out
Shift Sleeve

I/g x 7/g lg. Roll Pin
Compression Spring

1/4-20 Bakelite Ball Handle
7/,4-14 Hex Nut Hardened
(American Std. reqular)
#10-24 x 3 lg. K. P. Set Screw
5/16 x Vg lg. Dowel Pin

#10-24 x /3 Ig. Cap Screws (use 264)

12



QUI" Unit - PARTS LIST

UP TO SERIAL NO. J1200

35

25  Spindle 50  Locknut Binding Plug

26  Spindle Dirt Shield 139 Collet Aligning Screw

27  Timken Brg. Spacer 149  Drawbar Washer

28  Spindle Br. Locknut 270  #0 Precision Brg.

29  Spindle Locknut Binding Plug 271  N.D. #5206 Ball Brg. #5 Precision
30  Brg. Shoulder Ring 272  N-06 Locknut

31 Drawbar for R-8 collet 273 W-06 Lockwasher

32 Drawbar Knob 274  3/g-16 x 3/g K.P. Set Screw

33 Quill 275  1/4-20 x /4 lg. Set Screw

34 Quill Nosepiece 276 10-32x5/14 lg. Rd. Hd. Screw
35 Quill Skirt 277 /g Allen Pip Plug

13



QUI" UI‘I“‘ . PARTS LIST

SERIAL No. J1200 AND UP

172

]
i
T T s _

166  Spindle 139 Collet Aligning Screw

169  Spindle Dirt Shield 149  Drawbar Washer

170, 171, 168*  Brg. Spacer 348* MM-207 WI #5 Precision

31  Drawbar for R-8 collet 271* N.D. #5206 Ball Brg. #5 Precision
32 Drawbar Knob 272  N-06 Locknut

167  Quill 273 W-06 Lockwasher

172 Quill Nosepiece 275  1/4-20x /4 lg. Set Screw

35  Quill Skirt 276  10-32x5/;4 lg.Rd. Hd. Screw

*For Serial No. 1750 and up
# 349 replaces #271 and
# 176 replaces # 168

14



V Belt Unit . rarrs ust

2  Gear Housing

3  Gear Housing Cover
5  Spindle Pulley

6  Motor Pulley

252  5/14-18 x 5 lg. Socket Cap Screws

15

254
255
257
258

3/16 x /5 lg. Dowel Pins

#10-24 x 3 lg. Rd. Head Screws
5/16-18 x /2 1g. K.P. Set Screw
Gilmer #3345 Vee Belt



Back Gear Transmission Unit
PARTS LIST

v
"rryyyee”

7 Timing Belt Pulley 254  3/j4 x /5 lg. Dowel Pins
8  Timing Belt Pulley Flange 259  #6-32 x 3g lg. Flat Head Screws
12 Back Gear Shifter Fork - 261 /g x U/g lg. Roll Pin
14 Shift Crank 262  Compression Spring
72 Splined Gear Hub 284  1/,-20 Bakelite Ball Handle
73  Bull Gear Key 290 N-08 Special 5/;4 thick Brg. Locknut
74  Spindle Bull Gear 291  W-08 Lockwasher
76  Pulley Collar 292  ND #3208 Ball Brgs. #3 Precision
77 Oiler Tube 294  Wick l/g O.D.
78  Oil Plug 295 #1249 Gits Oil Cup
95  Countershaft 299  #9 Woodruff Key
96  Countershaft Gear 300 5/-18 Hex Jam Nut
97  Gearshift Plunger 301  ND #99503 Double Seal Brg. # 3 Precision
152  Backgear Shift Bushing 329  E-2 Construction Spec. TB 4B
153 Backgear Shift Crank 334 5/;4 x2" lg. Dowel Pin
253  Kohinoor #5008-315 Snap Ring
Made by
BRIDGEPORT MACHINES, INC.
500 LINDLEY STREET BRIDGEPORT, CONN., U.S.A.

Sold By 16



Quill Pinion and Overload Clutch Assembly . PARTS LIST

R J ' e : i ¢ 330
267 1 285 = 333 = iy
i fe— ' 150 o 310
b : , 321 58 ge e
60 § ] 8. p— [
e | ,.,1:—::.,, S —— SE NS couy 1
w 275 ] 3 | . e | ‘ o
o K)) = |
! 29 = N JII'
I —= —_— ]
61 62 64 328

M-53

|
o - f[ 3
W

-
53 52 63 il
e s, - W iy
18 154 : — v S
288 ¥
8 286 M-33
10 256 _,/___-_‘%% el M-89
LALMAML i (\ 1 E E: 41 e
L W :.f’..' o F i= .. 255
268 =
g PO ©
.
F s M-51
=
M-52
M4 a3
2 " a9 322
10 Overload Clutch Trip Lever M-52 Indicator Rod 268  1/4-200x V4 lg. S.L. Set Screw
16 Spring Cover 53  Clutch Ring 275 1/4-20 x Y4 lg. Set Screw
17 Feed Trip Bracket M-53 Pinion Shaft Hub 278 34-24 x Y3 Cap Screw
I8 Clutch Arm Cover 54 Overload Clutch Sleeve 279  #6-32 x ¥ Set Screw
M-24 Micro Screw Jam Nut M-54 Pinion Shaft Hub Handle 280 g x /4 Ig. Dowel Pin
29  Spindle Locknut Binding Plug 58  Overload Clutch 281 3/j¢ x % lg. Dowel Pin
M-33 Pinion Shaft Hub Sleeve 59  Overload Clutch Ring 282 g x Y15 lg. Rell Pin
36 Quill Stop Knob 60 Overload Clutch Worm Gear 283  Compression Spring
37  Quill Stop Micro. Screw 61 Pinion Shaft Worm Gear Spacer 284  1/4-20 Bakelite Ball Handle
38  Micrometer Nut F-61 Gear Sleeve Nut 285  8-32 x 5 lg. Rd. Hd. Screw
39  Reverse Trip Ball Lever 62 Quill Pinion Shaft Bushing 286  #3 Woodruff Key
40 Feed Reverse Trip Plunger 63 Quill Pinion Shaft 287  #7 Woodruff Key
41  Reverse Trip Ball Lever Screw 64  Quill Pinion 288 5108-59 Kohinoor Snap Ring
42 Fezd Trip Lever M-89 Clockspring Stud 310 3/} Steel Ball
43 Feed Trip Plunger 148  Pinion Shaft Hub Screw 319 5108-62 Waldes Snap Ring
44  Trip Plunger Bushing 150  Outside Clockspring Pin 321  Safety Clutch Spring
45  Trip Plunger I51  Trip Lever Pin 322  Micrometer Scale
46  Feed Trip Plunger Bushing 154  Clutch Ring Pin 323 6-32 x V4 lg. Rd. Hd. Serew
47 Cam Rod Slesve Assembly 255  #10-24 x 3 lg. Rd. Head Screws 328 % x .020 x 42 lg. Clock Spring
48 Cam Rod 256 Comprassion Spring 330 Compression Spring
49  Trip Handle 260  3/g x ¥ lg. Dowel Pin 331  5108-37 Kohinoor Snap Ring
51  Overload Clutch Lever Spring Plunger 265 1/4-20 x | Ig. Cap Screw 333 Black Ball for M-54
M-51 Indicator Rod Screw 266 314 x ¥ |g. Dowel Pin
52 Overload Clutch Washer 267  #10-24 x 11/ Ig. Cap Screw

17



Feed Transmission Unit

116

PARTS LIST

o ﬂ__

..... e 306

Laos
| Juk
b i 309 F
46 319

121 137
_...308 o A O
255
s == ———— N
303 04 T
- o198

0
117
9  Worm Gear Cradle 114  Feed Worm Shaft Bushing 251  Set Screw =
11 Feed Gear Shifter Fork 115  Feed Worm Shaft 254 314 x Y4 Ig. Dowel Pins
14  Shift Crank 116  Reverse Clutch Rod 255 # IO 24 x 34 Ig. rd. Head Screws
15  Cluster Gear Cover 117  Feed Rcverse Knob 261 Vg x U lg. Roll Pin
17  Feed Trip Bracket 118  Handwheel Clutch 262 Comrrassnon Spring
M-43 Handwheel Handle 119 Handwheel Bushing 280 Y5 x /14 lg. Dowel Pin
97  Gearshift Plunger 120 Handwheel (use M 42 Casting) 284  14-20 Bakellfe Ball Handle
98  Cluster Gear Shift Crank 121 Worm Shaft Key 287  #7 Woodruff Key
99  Feed Drive Cluster Gear 122 Feed Driving Gear Key 303  B-b6 Torrington Needlec Brg.
100 Feed Drive Cluster Gear (Center) 123 Bevel Pinion Washer 304  3;-24 Hex Jam Nut
101 Feed Drive Cluster Gear (Upper) 124  Feed Worm Gear Shaft Sleeve 305 A-672-4 Oilite Bearing
102 Cluster Gear Key 1256 Worm Gear Spacer 306 335 x 54 lg. Pin
103  Feed Drive Gear 126  Feed Drive Worm Gear 307 Boston Worm FHLVH
104  Cluster Gear Input Shaft 127  Feed Drive Worm Gear Shaft 3068 .110 Dia. x %/} Ig. Pin
105  Feed Driving Gear 128  Feed Engage Pin 309 34, x ¥ lg. Rell Pin
106 Cluster Gear Shaft 135  Cluster Gear Key 310 3/, Steel Ball
107 Cluster Gear Key 137  Cluster Gear Key 311 Compression Spring
108  Bevel Gear Bearing 145  Feed Shift Rod 312 1/4-28 x 5/} Ig. Set Screw
109  Bevel Gear Thrust Spacer 146  Fecd Reverse Bevel Pinion 319  319-5108-62 Waldes Snap Ring
110 Feed Reverse Bevel Gear (Boston L 148) 147  Cluster Gear Shaft Upper Brg. 324  Feed Reverse Bovel Gear
111 Feed Worm Shaft Thrust Washer 156 Feed Reverse Knob Stud 332 3 Star Washer
112 Feed Reverse Clutch 250  1/4-20 x 35 lg. K.P. Set Screw 336 Snap Ring 5100-25
113 Handwheel Clutch Spring Screw 51618 x 54 lg. half dog pt.

18



19

No. 4 Belt Housing




Brake & Clutch Unit -

Spindle Pulley Brg. Sleeve
Spindle Pulley Hub
Spindle Pulley Key
Upper Brg. Spacer (Large)
Upper Brg. Spacer (Small)
Brg. Sleeve Locknut
Upper Brg. Locknut

am Ring
Spindle Clutch Lever
Spindle Clutch Cam Ring Pin
Brake Block
Brake Ring Screw
Brake Lock Stud
Brake Pins

91

92

93
131
132
133
134
256
284
293
297
304
318

PARTS LIST

Brake Lock Washer

Brake Lock & Handle

Brake Lock Pin

Motor Locknut

Motor Locknut Handle

Motor Mounting Studs

Motor Mounting Stud Washers
Compression Spring

1/4-20 Bakelite Ball Handle

ND #9507 Single Plate Ball Brg.
W.B. Jones # 167-A Ext. Spring (Lindquist)
3_-24 Hex Jam Nut

Y8 Lockwasher

20



|
I

' THIS DESIGN APPLIES TO
SERIAL #1200 Ta 1750,
REPLACES 27} # 176 REPL/
*I
" ) -
Amr 4570 \
75 ' \ bl —
/'r 2 -='.,- — . . .
2 ‘ =’| 2{/fif/,ls7/ 7

”,145‘3

3
T Ak

T GEAR 327
P52 KEY (22

SCE. €55
WASH. 123

o

_.,/7‘_._
N

.V//.//

z | 115 o 188
11T - d
P~ i5¢ sTUD  °°

33G SNAP RING
e

A AL

PP IP777
AR

s

29 PLUG

. 129
E \ . TIMKEN BRG'S. USED ON ALL HEADS UP
OPTIONAL EQUIPNENT . T SERIAL ¥1200. SEE UPPER W H CORNER




L/

-

w
Am 4570

THIS DESIGN APPLIES TO ALL

HEADS FROM
SERIAL #1200 Te 1750. FrL 1NS0 ¢UF, 349
REPLACES 271 ¢ 1776 REPLACES 168.

N ZZZZZZZ,

|t
27
27 -
271 348
133
4 304 )
. | ' 318 ;
I— — z84a | i . H
7 A 2%, 7 | 7% —~
58 A | N%:SZEFP :
e Giall h’-&\?
S 6 N ;
zes t
7 I 002 .
S0l e
PANE N v W
1954 26 52.
NN 1
g X e ) e
2 15
. !
- ; 156 sTUD O
i 323G SHAP RMNG
SHORT ©8 3
LONG &2 l Z
159 !
-319 7
M-51
. I
210
2% SCw
292 PLUG
M-52 34
e H zs
139
TIMKEN BRG'S. USED ON ALL HEADS UP
= SERWAL #1200, SEE UPPER ®.H CORNER.




A iy

DOROW MACHINE TCOLS
MACHINE TO0L S & ALK IARY EQUIPIAT NT

N —

e m—

R

F{

311 S Patiie - Wichita 7, Kansas
PHONE AMhorst 2- r?‘l

3y
- F39 FSB FS -
=\ pad 52) £79)

. (3

:

% 3 59

ﬂ

,-.

ﬂi‘

//I{/////// ‘\ W

SR \\‘!Ia ?izz-

-.\‘.‘.‘:‘,‘.“\\ é
i """ A
AN AN AN 8 ) 7

) 63

PaRT LisT
SEPQRT 1L

ACHINE.

WER

TTACHMENT

IA \ r

TN
ZE N

N

P C

BRIDGEPORT, CONN.

INC.
Us

=

J

SRR

ENNNS
PR

R SRSRNY

F‘
Fa& 1 bocm:r Hp. .5caau
F‘B‘? 500«:7 Ho
N

F -89 No. 1 '84*& SocxeT Ho.CaP S0v
F-20 Pin 1%.
F-91 10 4-&- SeT Screw
o2 x
F-23% =
F-24 " Hev
F‘-SS *gx 3§ KEY

-6 xZ Knv
F-97
H69 Diac Locr NuT
H 78 DAL
H'g ALLCranK HanoLe
D BLE EDTar T
H-te.'.’- ECE
Hi26 Piece T-BoLr
H- = i = HaRDENED WA
H- -16 HexagoN NuT

HousING
OTOH
ARACK

‘IU’Z

L}

111‘1.1':1"11
GO

o

...-

TJooT

v

NND—‘--

\~J/OoRM
THRUST

_gmuﬁﬁ'&i'dﬁtﬁm

PR

S&&%ESQRBRE
T30 =0

IVOT

'n'n'n*n‘pmmwn‘n‘n‘n‘n‘ﬁ)n'ﬂ'!_'Pﬁl'nﬂ‘nmﬂ"vrnnﬂ'n*lm
0

L Ha

HIN

g %PRIN&
Hﬁ‘ub'r
Eqa

44 F’RING
F 4.5

gH PATESR.PM,

En F‘l...ﬁ'rg
rvmbwq Fonn

MiTer
&EHR mr‘r

CearING
Trariem RAce

E)?Rmo
coTH GEAR wWiTH Hus
S TooTr Gear

H GemR

2B Toorn Gesr
48 TooTm GeAr
&4 TooTH GEAR
Fiser WasHer
18 TooTH Steeve GEAR

EAR
EARIRIGr

EFLE MNe. 200 Bacr Besmivg
24 Hz?: Jarm Mot
Bearing Cover
16 TooTH Finion wiTH SHaeT
70 TooTH Genr
ooTH GeAR wiTH Hus

eAR SHIFTING Fomr
DLER STUD
Neeore Denging

TooTH lm_‘nR Genam
EAR SHIFTING SLEEVE

R.SHIFTING HANDLE
SHIFTING. SLeeve Cap

EvEersING STor Rop Forr
Reversing SToP Rop

NOLE

33& ugmu. Suoe

3

ASMER
TR

HanGE Hnos

45 Sreest
F 4] eeo CHANGE CRap
F-98 Door

F-49 Py
20

E.gé =20 HexJar NuT

-20%4

SeT ScrEws

ZE DEARING

TER (DHEAR) PIN

G
Gear Su
=1

nl\f

Eeve
SPRING

$20n
c.n.o:o

Na 00x

-66

67 |

-68 .

53 S

71 S

72 .SMETY F\’:I.mae lN—-!nERT
2 Y

=7

73

39

ease—SeaLeD DaLL BearRing

erve NuT

IDE
I&MK Pin
Cap Screvs

RONZE RING

TﬂPRR Piw
Tarer P

—
—

—ﬁ:ﬁ:

l l






